SVAR W \1s

SV W

—. “hrka® ( Clinder Head Cove):

"

-
W5 Firme P 34 B HIr B Hr
Ho Part No Descrption in Chinese Description in English Qty
1 010001 R TUBE BREATHER 1
2 010002 G 3 R COVER COMP HEA |
3 010003 T 2 o GASKET HEAD COVER 1
4 010004 i b8 CLLFTUBE {(408xE> 1
5 010005 Ao 2T Me 25 BOLT SPECIAL STUP 625 4
& 0 1 S EH b012 CLLFTUBE (408x12) 1
L=FE iR NERE Full zet of standard pleces

| EEHE Full set of axletres
SRR Full set of paper gasket
N Pole for start-up
AR Full set of spring?
AR R Rl | Pin for Washer plain
et | Full set of rubber pieces
f-dES Full set of absarb the shack
AEF Full set of pressing pieces

EENE

Full set of oil seal




—. #firL3k (Clinder Head):

.
K FiHRS PICET WiER Bk
Mo Part No Dezeription in Chinese Description in English ty
13 020013 AR EE M6 X 18 BOLT, SPECIAL STUD. 618 2
4 D200 4 AR A 4REE M6 30 BOLT. SPECIAL STUD. &x50 2
15 020015 75 i 2 i L Me NUT FLANGE émm 2
16 02001 & 7y R S A MY MWUT FLAMGE &mum 4
17 020017 AT 1016 PIN DOWEL 10X 15 4
18 020018 AU S G 2 100 BOLT FLAMGE 63 100 3
19 020019 kR ATRTC PLUG SPARK CATRTC NGK ) 1




Z i3k (Clinder Head):

r

g Fiim e T 4 B WIALER di

Mo Part No Deescription in Chinese Description in English Qty
1 20001 ST 2198 HEAD COPM CYLINDER 1
2 020002 ot e S HOLDER CAM 1
3 020003 18w GUIDE VALVE(Q,S} 1
4 120004 e E GUIDE, VALVE(Q,5) 1
5 020005 SE$s  2hs 218 GASKET CYLINDER. HEAD 1
6 020006 SRR COVER 1
7 020007 AT | INSULATOR,IN PIFE 1
8 020008 HSE INSULATORCOPM CARBURETOR 1
9 O20eH9 MRk BAND,INSULATOR 1
i 020010 - WASHER, SEALING 4
1 020011 HE O HEERE O-ETNGL 2
12 020012 S o Sl ( $9.5x1.5) O-EIMNGS9.5 1.5 7

&




=. M¥dE « 1M (Camshaft » Valve )

P

*
g RS AR WAk R
No Part Na Description in Chiness Deescription In English Oty
| 030001 (1 i SEAL VALVE STEM 7
2 (30002 LECE CAMSHAFT COMP |
3 030003 TR+ (5] MR B} NUT TAPPET ADJUSTING 2
4 030004 (1 BE T AEM VALVE ROCKER 2
5 030005 M3 P P SHAFT COMP IN ROCKER ARM l
fi 0306 4T W 3n T SHAFT EX ROCKER ARM |
7 030007 B 219b VALVE IN |
] (30008 TN VAIVE EX 1
4 030009 LR e SPRING VAINVE OUTER 2
10 30010 1P P i SPRING VALVE INNER 2
11 030011 1P (R i RETAINER WALVE BSPRING 2
12 030012 i SEAT VALVE SPRING OUTER 2
13 030013 i1 E4n COTTER VALVE 4
14 030014 ST SCREW TAPPET ADJUSTNG 2




M., MEEE » frHd (Clam Chain » Tensioner b

P TR SR I EH -1
No Part No Description in Chinese Deescription in English Qty
1 040001 CEfERESE NS 2ZVE | cHAIN caM 1
3 040002 WERHF Z1Qh 208 | TENSIONER CAM CHAIN l
3 40003 GRS =QA | T\ | LIFTER ASSY TENSIONER I
4 40004 HERR LN . GASKET TENSIONER LIFTER l
5 040005 $ AT E R PIVOT CAM CHAIN TENSIONER 1
6 40006 HEwE =19 =B GUIDE COMP CAM CHAIN 1
7 040007 5 F 4 e M6 X 22 IBOLT FLANGE M6X22 2
& {40008 5= ] 3 HRET M6 X6 SCREW PAN  Mé=6 1
9 40009 OF ©15X1.5 O-RING  ©15%1.5 1
0 D000 O ©95%15 O-RING ®9.5%1.5 |




Fi. ¥ ®L (Cylinder):

Vb T o W ot
Mo Part Mo Diescription in Chinese Diescription in English ity

050001 5 wZid 26 29h =93  CYLINDER COMP 1

050002 MEEH 2R 21958 ] GASKET CYLINDER 1

050003 (HiHET] ©6,5mim WASHER SEALING

G _5mm 1

050004 A 10X 16 PIN DOWEL @ 10=16 2

5 0350005 ik 2 i i M6 <12 BOLT FLANGE d6x12 1




7. A% (Right Crankcase Coverh

4 s PR ER HIAEBHR i
Mo Part No Description in Chinese Deescription in English Oty
| Da000] e k& COVER R CRANKCASE COMP 1
2 DE0002 ES): -k GASKET R CRANKCAE COVER 1
3 DAO00E 308 i P R 6 CAP TAFPET ADJUSTING HOLE 1
4 060004 A8 th bl SCREEN OIL FILTER SCREEN 1
5 DEO00E i P B SPRING OIL FILTER SCREEN 1
& D6 0006 iR GAUGE OIL LEVEL |
7 T ACG Sk CLAMPER A.C. GENERATOR CORD |
8 OS000E W B 19.8%30%S OIL SEAL 19.83X30X5 1
] (6O00Y s O 3 O 30.8mm O-RING  ©30.8mm 1
10 (0010 O P1gx3 O-RING  ©18%35 |
1 DE0011 e eEX 14 PIN DOWEL ©8x14 .
12 G0012 TR R M6 K32 BOLT FLAMGE MGx32 1

-




7. Ziph%h#i @ (Right Crankcase Cover):

& FHERS W T o AF Eriw 1t 4 T
Mo Part Mo Deseription in Chiness Description in English My UsD

13 060013 BT M6 X 95 BOLT FLANGE M6 > 95 4

14 0014 75 i 2 AR M6 100 BOLT FLANGE M6 = 100 1

15 060015 Frih A M 110 BOLT FLANGE M6 110 2

16 060016 Aol S TR M5 x40 BOLT FLANGE M6 40 1




+. EwHl (Generator):

.2 palid it i & B ; B ER i
No Part No Description in Chinese ' Drescription in English Oty
1 070001 o2 FAN COMP COOLING 1
2 070002 FIFL % L | GENERATOR A3SY FLYWHEEL TYPE A.C 1
3 070003 LA FLYWHEEL COMP |
4 (70004 | HTEE ZUA Z106 STATOR. COMP 1
s 070005 A ©12mm WASHER PLAIN @ 12mm 1
[ D06 Ak A TARS s 12 DOLT IICH M 12 2
7 070007 7o i TAR A M2 NUT FLANGE MI2 1
& 070008 ARE A MaX18 BOLT FLANGE M6&x18 4
9 070009 | AR EEREE M 6220 BOLT FLANGE M&X20 2




&
12— 4.,‘

5 TR & KA e
Ha Part Mo Deseription in Chinase Deseription in English Oty
| 080001 lwE PUMP ASSY OIL 1
2 HRODO2 s BOOY OIL PHMP 1
3 DEDO03 TR PLATE QI FNMF ]
4 DE0004 Sl SHAFT OL PUMP 1
5 OBO005 LR EE IR SPROCKET OIL PUMP DRIVEM 1
& DE000E HAFESSE CHAIN OL PUMP 1
7 080007 MENET ROTOR CIL PNMP INNER 1
8 080008 HEIHT ~ |ROTOR €IL PUMP OUTER ]
g (D09 HL i PR SEPARTOR OIL 1
10 ORO10 + TR ERET MIX 10 SEOARTOR PAN M3 X10 1
11 0&0011 PR R M6 NUT FLANGE M6 ]
12 DBOO12 B P4xes PIN C DOWEL ®4X465 1
13 OBOO13 75 A 22 T e MG < 12 BOLT FLAMGE Mé&X12 2
14 OROD14 FoAE A TR M6 X 25 BOLT FLANGE M&6X325 2

i0



A EEhLE (Starting Motor)s

Fa FHEY o3 A

Mo Part Ho Deseription in Chinese Description in English

1 0900101 ik EhHE ke GEAR BTARTEE REDUCTIOM

2 090002 P IR e SHAFT STARTER REDUCTION GEAR
3 090003 AEh A GEAR COMP STARTING CLUTCH

Fl 090004 AT OUTER COMP STARTING CLUTCH
5 (005 TN s M i FLANGE STARTING CLUTCH

& (MR T AL SPRING STARTING CLUTCH ROLLER
7 090007 T R CAP STARTING CLUTCH ROLLER SPRING
g (B0OD0E HE ik MOTOR ASSY STARTER

9 OR000Y R TIE T CABLE STARTER MOTOR

10 080010 Aol ik TR M8 SCREW-WASHER 58

11 090011 AR Mo 16 BOLT RLANGEG&X 16

12 090012 MR ME 12 BILT SCCKET 612

4




. BEDiA (Starting Motor):

Hg FHEY oh 3x 4 BIER

Moy Parl Mo Drescription in Chinese LCescription in English

13 00013 e 22mm NUT LOCK  22mm

14 00014 i T 1B d31x] WASHER THRUST D18=d31=]
15 090015 EAE Sx6 PIN DOWEL 5x6

16 090016 Bl il 150 144 KEY WOODRUFF 15%14=4

17 090017 ® F 10x10 ROLLER 10X 10

18 090018 WE R 283217 BEARING WEEDLE 2832317
19 090019 OB 244x3.1 O-RIMNG  244x3.1

20 0900240 WER CLUTCH

19




+, Al (Left Grankcase Cover)

Fe TR RIER HEIC AR {47
Mo Part Mo Drescription in Chines: Deseription i English iy
1 1000 1 IE R i COVER L ]
2 100002 EMRER PLATE L COVER i
3 100003 EfirH 814 PIN DOWEL Bx14 2
Fl 100004 WL kR CLAMPER THROTTLE CARBLE 1
5 100003 F I ek CLAMPER BRAKE CABLE 1
& LO000E e CT.AMPFRE RREATHER TDRATN TILIRE 1
7 100007 ElhfhE RSl GASKET L COVER 1
8 100008 [ EER4T ST42 %8 SCREW TAPPING 4X8 4
] 100004 FAEZHERE MeX 40 BOLT FLANGE &340 fi
[} 100010 AR M6 K65 BOLT FLANGE 6X65 2

1%




+—. WehE#HE: (Drive Pulley )

e Fis i A S L5 8
No Part Mo Description in Chinese Description in English Oty
1 110001 AP A AR PLATE KICK RETURN STOFPER 1
2z 110002 TR EhEE FACE DRIVE 1
3 110003 ¥ E BOSS DRIVE FACE |
4 110004 Ve R FACE COM? MOVABLE DRIVE 1
5 110005 RCEDiEF ROLLER SET WEIGHT f
& 110006 BRI M6 14 BOLT FLANGE M6X 14 i
7 110007 e PLATE RAMP |
] 110008 SR PFLECE BSLIDE i
@ 110009 MR (20T GEAR  KICK DRIVEN (20T) I
1] JRLLIALY g s AR L B SPRING STARTER GEAR FRICTION |
11 110011 PRy B GEAR COMP STARTER IDLE(13TM49T) 1
12 110012 sl P B = SHAFT STARTER IDLE i
13 110013 LR SPRING STARTER IDLE 1
14 [10074 fdahis SPINDLE COMP KICK STARTER |

4




+—. WehE#HH: (Drive Pulley):

He FHRY R FEh 2 &m
Mo Part Mo Deescription in Chinese Description in English Qty
15 110015 ¥ I 12x16X12 BUSH 12x16x12 |
13 110014 EEHEHIER 141816 BUSH EICK SPINDEL 14 < 18X 14 1
17 110017 R Eh M SPRING KICK STARTER 1
18 110018 FIEEHE  4.5mm PIN SPECILA 4.5mm |
19 110019 HE 3IXAS ROLLER 3%8.5 1
20 110020 iEd]  12mm WASHER PLAIN 12Zmm 1
21 110021 f£H] 14mm WASHER  |dmm |
x 110022 8]  12.5mm WASHER 12.5mm 1
n 110023 M COLLAR DRIVE FACE |
24 110024 Ak 28mm CLIP  28mm 2
25 110025 75 PR 2 e £ M12 NUT FLANGE MI2 l
26 110026 Eahik driver I
27 110027 HEE Start-up Axletree 1
28 110028 R Crossing bridge start-up axletres I

15




+=. teEhE B (Driven Pulley):

FrE THRS PR WA i
No Part No Description in Chinese Description in English Oty
1 120001 EERTE OUTER CLUTCH l
= 120002 W PLSTE COMP DRIVE 1
3 120003 B A R PFLATE CLUTCH SIDE I
4 120004 Ay SPRING CLUTCH 3
L] 120005 AR WEIGHT SET CLUTCH 1
& 120006 LB PR 2 RUBBER. CLUTCH DAMPER 3
7 120007 HHE®E  Z1TA BELT DRIVE 1
B 120008 LEulg griti] FACE ASSY DRIVEN |
] 120009 HrEhZ M B0 A FACH COMP MOVABLE DRIVEN 1
10 120010 oS PIN ROLLER GUIDE 1
11 120011 iHf ROLLER GUIDE 3
12 120012 AR SPRING DRIVEM FACE 1
13 120013 HESE ] COLLAER  SEAL |

16

——e ]




+=. teshE#% (Driven Pulley):

F+ FinT R ER T ERR =
Mo Part Mo Description in Chiness Description in English Oty
14 120014 E" 4] COLLAR  APRING 1
15 120015 A= e M2 . NUT COMPRESSOR FLANGE 12mm 1
16 120016 HITEG M28 ) NUT SPECLAL M23 1
17 120017 #5] 12mm WASHER PLAIN 12mm 1
18 120018 i Imm CIRCLIP Twrm 3
19 120019 i 3dx4l x4 SEAL DRIVER FACE 3dX41x4 2
20 120020 O O-RING PINION CAP %
21 120021 MBI ZNE 2114 PULLEY ASSY DRIVEN 1
2 120022 Rizhiwa ' PLATE ASSY DRIVEN 1
23 120023 MBI FACE COM® DRIVEM 1
24 120024 HHER 20%29x18 BEARTNG DEEDLE 20x29318 1
25 120025 & 69020 BEARING BALL REDLAL 69020 1
26 120026 IRk 28mm CIRCLIP IN 28mm I




+=. #5h%& (Transmission):

',ﬁ
e i hir & I g HeR
Mo Part Mo Desctiption in Chinese Descripdion in English Cry
1 130001 =ik COVER MISSION  ASSY 1
2 130002 TSN GASKET MISSION COVER 1
3 130003 EZhi SHAFT DRIVE 1
4 130004 R EHAFT COMP COUNTER 1
5 1300035 R SEHAFT FIMAL 1
6 1304006 S | GEAR. FINAL 1
7 130007 | A WG M6 28 | BOLT FLANGE 6X28 3
& 130008 S e M 635 BOLT FLAMNGE 635 2
9 130009 AR R MEX20 BOLT SPECLAL Smm 2
10 130010 =46  Smm WASHER 8mm 1
11 130011 mE 20X32X6 OIL SEAL 20X32X6 1
12 130012 MR a4 PIN DOWEL 8x14 1
13 130013 H  Nmm CIR CLIP EXTERNAL 20mm 2
14 13014 HiFE 6202 BEARING RAD_AL BALL 6202 1
15 130015 Ak 6203 BEARING RAD_AL BALL 6203 1
16 130016 Wik 6204 BEARING BRAD_AL BALL 6204 1

15




+IN. #H4E (Crankcase),

e FiFig's S WL i
Ho Part Mo Drescription in Chinese Description in English Oty
I 140001 A ik CRANECASE ASSY R 1
2 140002 BISER R BUSH ENGINE HANGER RUBBER 2
3 140003 Bl SR g GASKET CRAKCASE 1
4 140004 IE S aE A CRANKCASE ASSY L 1
5 140005 Bz RUBBER SPFRING GUIDE 2
6 140006 g R BUSH RR CUSHION UNDER RUBBER 1
7 140007 ERWH TUBE BREATHER 1
: 140008 AN - EEH M8 = 1875 BOLT STUFP §X1B7.5 3
] 140009 T4 MB 1055 BOLT STUF £x1855 2
10 140010 B 620 BEARING FADLAL BALL 6201 1
11 140011 &k 6004 BEARING EADIAL BALL 6004 1
12 140012 iME  19.8:30x5 OIL SEAL 19.8%30%5 |




+P4. #ifk# (Crankcase:

P TR S eh 3 45 B EAXER i
No Part No Deescription in Chinese Description in English Qty
13 140013 Wi 27x4zx7T OIL SEAL 27xd42%7 1
14 140014 B %14 PIN DOWEL £x14 2
15 140015 ik 2 ToamE: Mis X 50 BOLT FLAMGE 6X50 2
16 140016 W 6002 BEARING RADLAL BALL 6002 1
17 140017 HEMEEW PIN RBRAKFE SHOFE ANCHOR 1
18 140018 O 1.5XI13 O-RING  T3XL3 1
19 140019 AARESERE M NUT FLANCE M8 1
20 140020 it w4 M2 BOLT DRAIN FLUG MIZ 1
21 140021 e 12mm WASHER DRAIN PLUG 12mm 1
22 140022 R ZERHE | Rocke for brake axletree

0o




+F. %k - 5% (Crankshaft - Piston):

il

"

e FEERS o & B WA i
Mo Part Mo Deescription in Chinese Description in English Qty
1 150001 ET CRANKSHAFT COMP 1
2 150002 | FEEEFRE 2190 2018 RING SET PISTON (STD) 1
3 150003 [#EE  2wad  =ul RISTON (STD: 1
4 150004 | {EEE  20Q0 L= 18 PIN PISTOM 1
5 15000 Mt 25 1ax4 KEY WOODELFF 25% 14% 4 1
& 150006 HEEN qu;a' Z 1B CLIP FISTON PIN 15mm 2

2




“+#5. fhihiR (Carburetor)s

*'r

e TR LR L o

Mo Part Mo Description in Chinese Deseription in English iy
1 160001 e CEEY 2 (B CARBURETOR (JIN XIONG ) ]

L 5 A e

HUABOLUOHUAYOUQI

Qe




++. FlEiwE e+ 5|%¥58 (Fan Cover » Shround):

w
Ae T T L
Mo Part Mo Deseription in Chinese Description in English
1 170001 i A e CLAMPER BREATHER TUBE
2 | T2 HHRE R COVER COMP FAN
3 170003 mE ik R CLAMPER STARTER CABLE
i 1 70004 L EEdRE CUCT CARBUEETOR COOLING
g 1 70005 Wak A SHROUD A
i 170008 ik DUCT SHROUD
7 170007 B A HH SEAL SHROUTYA) -
8 170008 Hit B SHROUD COM> B
9 1700407 R kT CLIP HIGH TENSION CORD
10 170010 L3 B s SEAL SHROUTHE}
11 170011 LT A A 3k CROMMET B SIDE PANEL
12 170012 | AR ERAT M3~ 12 SCREW TAPPING 512

9]




[ !

[

++t. AR - 5[ FER% (Fan Cover *» Shround):

"

5 THRS BB R F R L
No Part No Description in Chinese Diescription in English Oy
13 170013 75 kP ARET ME=12 | SCREW TAPPING 5+16 &
14 170013 RS R ME=25 BOLT FLANGE 6:258 3
15 170014 1 e CLAMPER CARB DRAIN TUBE 1
16 170015 i GROMMET 1

94




